
 

 

Gateway Action Plan – Task #4 
 
Adirondack Gateway Council 
Saratoga, Warren and Washington County,  
New York 
 
 
 
 
 
 
 
 

Sewer Infrastructure Assessment 
 
 
 
 
 

October 2014 
 



 

 

Gateway Action Plan – Task #4 
 

Adirondack Gateway Council 
 
 
 
 
 
 
 
 

 Sewer Infrastructure Assessment  
 
 
 
 

October 2014 
 
 
 
 
 
 
 

Prepared For: 
 

Adirondack Gateway Council 
 
 
 
 
 
 

Prepared By: 
 

Barton & Loguidice, D.P.C. 
Engineers • Environmental Scientists • Planners • Landscape Architects 

10 Airline Drive 
Suite 200 

Albany, New York 12205 
 
 

 



Adirondack Gateway Council  Sewer Infrastructure Assessment 
 

1626.001/10.14 -i- Barton & Loguidice, D.P.C  
[...]
condition of existing sewers below all proposed connection points were not evaluated 



Adirondack Gateway Council  Sewer Infrastructure Assessment 
 

1626.001/10.14 -35- Barton & Loguidice, D.P.C  

during this study. Capacity and condition of the existing sewer will be evaluated through 

desktop studies, field work including televising, etc. in future stages of this project. The 

costs for repair and/or replacement of aged or failing mains is not included within the 

opinions of probable cost.  

 

Scenario 1 is the recommended alternative for sewer collection and conveyance. 

Scenario 1 allocates the sewering needs of the communities equitably and promotes the 

use of existing sewer infrastructure, which encourages infill growth and discourages 

sprawl, which is in line with the NYS Smart Growth Infrastructure Policy Act. Scenario 1 

is also the second lowest cost of all scenarios with an opinion of probable construction 

cost of $ 63,420,000. While Scenario 2 is approximately $200,000 less than Scenario 1, 

this amount is within the margin of error for these low resolution cost estimates and 

therefore a cost difference of this amount should not be considered a significant factor.  

  



Adirondack Gateway Council  Sewer Infrastructure Assessment 
 

1626.001/10.14 -36- Barton & Loguidice, D.P.C  

4.0 WWTP Conditions Assessment and Recommended Improvements 

 

This section provides an assessment of the current available treatment capacity and 

discussion of need for expansion of treatment capacity at the Glens Falls and 

Washington County Sewer District #2 WWTP’s. The results of the conveyance and 

connectivity option analysis in Section 3 were utilized to evaluate future needs of 

treatment process capacity at the WWTP’s. Future needs were evaluated using the 

projected future flows and the recommended improvement from the LTCP’s to provide 

additional recommendations for capacity improvements.  

  

4.1 Existing Treatment Capacity Evaluation   

 

4.1.1 Methodology 

A desktop level unit process capacity evaluation was completed for the Glens Falls and 

Washington County Sewer District #2 WWTPs.  Treatment capacity for each unit 

process was determined through an evaluation of each municipality’s Combined Sewer 

Overflow (CSO) long term control plan (LTCP’s), as-built drawings and design criteria 

from the Great Lakes-Upper Mississippi Board of State and Provincial Public Health and 

Environmental Managers, Recommended Standards for Wastewater Facilities, 2004 

Edition (10 States Standards) and Wastewater Engineering Treatment and Reuse, 4th 

Edition (Metcalf & Eddy).  

 

For each unit process, parameters for capacity rating were specified from 10 States 

Standards, information from the manufacturer of the unit process and/or Metcalf & 

Eddy. For each parameter, data from each unit process and operational standards were 

used to calculate the maximum flow and/or biological or solids loading that the process 

could handle while still maintaining the minimum effluent standards. The current 

hydraulic loading was taken as either the average daily flow or the peak hourly flow for 

the plant (dependent on whether the capacity rating was based on the average daily or 

peak hourly flow), adjusted for any flow that may have been removed during previous 



Adirondack Gateway Council  Sewer Infrastructure Assessment 
 

1626.001/10.14 -37- Barton & Loguidice, D.P.C  

unit processes. This adjustment was made using linear proportions from the Biowin 

Process Models in the Long Term Control Plans published by CDM.  

 

4.1.2 City of Glens Falls WWTP 

The City of Glens Falls owns and operates a WWTP facility along the banks of the 

Hudson River on Shermantown Rd in the City of Glens Falls. The liquid train of the 

WWTP consists of a mechanically cleaned bar screen, vortex grit unit, primary settling 

tanks, aeration tanks, secondary clarifiers and ultra-violet (UV) disinfection prior to 

discharge into the Hudson River. For a detailed description of each unit process, refer to 

the Combined Sewer Overflow Long Term Control Plan, January 2013, by CDM (GF 

CSO LTCP).  

 

Based on discharge monitoring report (DMR) records provided by the City for Jan 2012 

thru Dec 2013, the WWTP treated an average daily flow of 3.98 MGD with a peak 

instantaneous flow of 20.60 MGD. Analysis of 2013 flow records indicates the WWTP 

has a hydraulic peaking factor of approximately 3.25 between average daily flow and 

sustained 6-hour peak flow. According to the GF CSO LTCP, the treatment plant was 

designed to handle 9.5 MGD average day flow, with peak hourly flows at 13.35 through 

primary treatment and 20.35 MGD through secondary treatment.  Table 18 shows the 

results of the unit process capacity analysis. Unit processes with maximum capacities 

less than the current loading are described in the following text.  

 

As stated in the GF CSO LTCP, the plant was designed with a weir-style sewer flow 

regulator (SFR) that limits flow through the plant to 13.35 MGD.   According to the 

facility, flows begin to spill through CSO 002 located downstream of the SFR at 

approximately 13.7 MGD. Flows entering the facility pass thru the mechanical climber 

screen which has a rated capacity of 16 MGD based on a maximum horizontal velocity 

of 3.0 ft/s. During peak flows, the horizontal velocity thru the screen exceeds 3.0 ft/s 

which can reduce removal efficiency of the screen. Following the mechanical screen, 



Adirondack Gateway Council  Sewer Infrastructure Assessment 
 

1626.001/10.14 -38- Barton & Loguidice, D.P.C  

flow enters the vortex grit unit which has a rated hydraulic capacity of 18.5 MGD 

according to the GF CSO LTCP.  

 

After the preliminary treatment works, flow enters the primary settling tanks to reduce 

BOD load to the aeration process. The primary settling tanks are hydraulically limited by 

the effluent weirs to a flow of 13.35 MGD.   

 

Flow exiting the primary settling tanks enters the aeration tanks which have a maximum 

capacity of 13 MGD based on hydraulic detention time. The facility currently has one 

aeration tank out of service which limits the total aeration system capacity. The GF CSO 

LTCP included a BioWin model of the secondary treatment process, analyzing various 

flow and operational conditions to evaluate treatment potential of the process.  

The results of the BioWin model indicate that with only one aeration tank online, the 

maximum capacity of the aeration process is 9.5 MGD. However, at this average flow 

combined with a 6-hour peak wet weather event of 13.35 MGD, the aeration process 

(with one aeration tanks and three secondary clarifiers) is not capable of meeting 

SPDES permit limits. 

 

Following the aeration process, flow enters one of three existing secondary clarifiers. 

The secondary clarifiers have a rated capacity of 13.5 MGD and 23 MGD at the average 

daily and peak hourly flows, respectively, according to 10-States Standards for surface 

overflow rate. The GF CSO LTCP included a solids flux analysis, which estimates a 

range of treatment capacity based on varying assumptions for sludge volatility index 

(SVI), a measure of the potential of sludge to concentrate. Capacity based on solids flux 

analysis yields a maximum capacity of 22.5 MGD at 5% min mixed liquor suspended 

solids (MLSS) and average SVI.  

 

The UV disinfection system at the plant is capable of treating flows up to 20 MGD. The 

arrangement of the UV system allows for another bank of UV modules to be added in 

the future if needed.  



Adirondack Gateway Council  Sewer Infrastructure Assessment 
 

1626.001/10.14 -39- Barton & Loguidice, D.P.C  

 

The units in the solids treatment process have the capacity to treat the solids current 

loadings based on operator utilization of existing processes. Due to increasing 

environmental regulations and associated costs, the City plans to eliminate the 

incinerator and utilize a different solids handling and disposal process. This process is 

to be determined.  

 

4.1.3 Washington County Sewer District No. 2 WWTP 

The Washington County Sewer District No. 2 owns and operates a WWTP facility along 

the banks of the Hudson River on Cortland Street in the Village of Fort Edward. The 

liquid train of the WWTP consists of a coarse trash rack, influent screw pump station, 

mechanically cleaned bar screen, vortex grit unit, primary settling tanks, aeration tanks, 

secondary clarifiers and ultra-violet (UV) disinfection prior to discharge into the Hudson 

River. For a detailed description of each unit process, refer to the Combined Sewer 

Overflow Long Term Control Plan, December 2010, by CDM (WCSD#2 CSO LTCP). 

 

Based on discharge monitoring report (DMR) records provided by WCSD#2 for Jan 

2012 thru Feb 2014, the WWTP treated an average daily flow of 1.88 MGD with a peak 

instantaneous flow of 4.80 MGD. Analysis of 2013 flow records indicates the WWTP 

has a hydraulic peaking factor of approximately 2.5 between average daily flow and 

sustained 6-hour peak flow. According to the WCSD#2 CSO LTCP, the treatment plant 

was designed to handle and is currently permitted for a 2.5 MGD twelve month rolling 

average day flow, with a design peak hourly flow of 5 MGD.   

 

Due to the presence of combined sewer overflows (CSO’s) discharging untreated water 

to Bond Creek and the Hudson River, the WWTP was mandated by the DEC in 2011 to 

increase its future capacity as follows: 

 

· 8 MGD through influent pump station and headworks 

· 7 MGD through the primary treatment and disinfection 



Adirondack Gateway Council  Sewer Infrastructure Assessment 
 

1626.001/10.14 -40- Barton & Loguidice, D.P.C  

· 4 MGD through secondary treatment 

 

Loadings for each process were estimated using linear proportions of recent flows from 

DMR data to output values from the Biowin Model in the WCSD#2 CSO LTCP.  

 

Flow entering the WCSD#2 WWTP is processed through the existing coarse bar rack to 

remove large debris upstream of the influent pumping station.  Following the coarse bar 

rack, flow enters the influent wetwell. The influent screw pumps have a rated capacity of 

8 MGD with one pump out of service. However, the pump screws and troughs have not 

been upgraded since their installation and require improvements. Over time, the screw 

flights and grouted trough have been worn through use and degradation, increasing the 

clearance distances and reducing pumping capacity. The facility also reports that the 

control scheme of the pumps creates a hydraulic surge when an additional pump turns 

on at high flows, temporarily overwhelming downstream processes.  

 

Flow is pumped from the influent wetwell to the preliminary treatment building influent 

channel where it is further treated through an existing mechanical screen. The existing 

mechanical bar screen has a rated capacity of 3.3 MGD based on screen approach 

velocity. The channels between the influent pump and screen have a rated capacity of 6 

MGD assuming that all flow goes through the mechanical screen (rather than a portion 

going through the manual bar screen), a 50% blinding rate at the screen and a 

maximum water surface elevation at the downstream side of the influent pumps of 

138.08 ft. The manual bypass screen located in an adjacent channel to the mechanical 

screen has a hydraulic capacity of 13.5 MGD based on maximum approach velocity 

through the screen.  

 

Following the screening process, flow enters one of two aerated square grit chambers 

which are rated for 5.75 MGD at the peak hourly flow based on a 3 minute minimum 

detention time. The WCSD#2 CSO LTCP notes that the effluent weirs downstream of 

the grit chambers are submerged at flows greater than 5.5 MGD, based on current weir 



Adirondack Gateway Council  Sewer Infrastructure Assessment 
 

1626.001/10.14 -41- Barton & Loguidice, D.P.C  

settings. The Parshall Flume, while properly sized for flows up to 15.9 MGD, does not 

provide accurate flow measurement as indicated by the District (see the WCSD#2 CSO 

LTCP).  

 

Following the preliminary treatment process, flow enters the primary settling basins. The 

primary settling tanks have a rated capacity of 7 MGD based on a maximum surface 

overflow rate of 2000 gpd/sf at PHF.  

 

Following the preliminary settling tanks, flow enters the aeration process. The aeration 

basins have a rated capacity of 4.3 MGD with both tanks in service at a hydraulic 

detention time of 3 hours. Since any flows above 4.0 MGD bypass the secondary 

treatment process, this capacity is sufficient and meets the mandated 4.0 MGD 

requirement for secondary treatment.  

 

Flow exiting the aeration basins enters one of two existing secondary clarifiers. Based 

on a surface overflow rate of 1,200 gpd/sf, the secondary clarifiers have a capacity of 

5.7 MGD. However, based on a maximum solids loading rate of 2.08 lbs/sf/hr the 

secondary clarifiers currently have a capacity of 3.5 MGD, less than the mandated 4.0 

MGD requirement.   

 

Following the secondary clarifiers, flow disinfected through one of two UV disinfection 

units operating in series, each with a capacity of 7.5 MGD at PHF. The operator reports 

that disinfection performance is occasionally inhibited by filamentous algae, flushed out 

of the secondary clarifier effluent launders during high flows, on the UV banks and 

effluent weir. This deleterious material causes bulbs to foul, reducing UV dosage and 

clogs the effluent weir, raising UV channel water level which causes the automatic weir 

actuator to search for its appropriate setpoint.  

 

The solids treatment process currently meets all loadings. However, the facility reports 

operational limitations, such as a lack of septage receiving station and inadequate 



Adirondack Gateway Council  Sewer Infrastructure Assessment 
 

1626.001/10.14 -42- Barton & Loguidice, D.P.C  

digester mixing limit the ability of the facility to accept septage, a major revenue stream. 

Additionally, solids disposal represents a bottleneck to current and future treatment 

expansion. A Department of State grant was awarded to some of the communities in the 

AGC in 2013 to review the potential for a regional solids handling and disposal facility.  

 

Refer to Table 19 for a summary of the unit process capacity analysis described above.   

 

4.1.4 Village of South Glens Falls Pump Station 

The Village of South Glens Falls Pump Station and force main collects an average of 

0.325 MGD of wastewater and pumps it to the City of Glens Falls collection system at 

Warren Street. Constructed in 1987, the station features a comminutor pit and control 

building, three (3) submersible sewage pumps which were replaced in 2008, and 

variable frequency drives to control pump operation. The current pumps are Goulds 

Model 4NS, with 25 HP motors. The operating point for one (1) pump running at full 

speed is approximately 700 gpm at 86 ft TDH and the operating point for two (2) pumps 

running at full speed is approximately 860 gpm at 98 ft TDH. Based on two pumps 

running at full speed, the pump station has a capacity of 1.24 MGD. Peak hourly flows 

were estimated based on population, using Figure 1 in the 10 States Standards for 

Wastewater Facilities. Based on an average day flow of 0.325 MGD and a peaking 

factor of 3.4, the estimated PHF is 1.11 MGD. Based on an estimation of current PHF, 

the station has a current utilization of 89.5%.   

 

4.2  GF CSO LTCP Analysis, Feasibility of Treatment and Conveyance Capacity 

Expansion and Recommended Improvements 

 

4.2.1 City of Glens Falls – Collection and Conveyance  

The GF CSO LTCP recommended a phased approach to improving CSO 

capture and overall collection and treatment capacity for the City of Glens Falls 

sewer system. Phase 1 improvements to the collection and conveyance system 

included the following: 



Adirondack Gateway Council  Sewer Infrastructure Assessment 
 

1626.001/10.14 -43- Barton & Loguidice, D.P.C  

 

1. Develop an asset management plan for planning and budgeting long-term 

Combined Sewer System (CSS) and WWTP operations and maintenance; 

2. Complete GIS mapping of the entire sewer collection system; 

3. Clean and rehabilitate the combined sewer system at 20,000 LF per year for 5 

years. 

 

According to the Facility, the City will be receiving bids on the Phase 1 work listed 

above in summer 2014.  

 

Phase 2 of the LTCP improvements to the collection and conveyance systems includes 

continuation of the cleaning and rehabilitation of the combined sewer system, including 

sewer lining or replacement as well as rehabilitation and replacement of manholes and 

structures as determined necessary by the ongoing cleaning and inspection programs.   

 

4.2.2 City of Glens Falls – WWTP  

Using the flow and loading projections developed in Section 3 and recommendations 

from the respective LTCP’s, the future capacity requirements of each WWTP were 

evaluated. The LTCP recommended a phased approach to improve CSO capture and 

increase capacity for future expansion.  

 

Phase 1 of the LTCP recommended the following improvements to the WWTP: 

 

1. Construct new SFR at the WWTP, including screen on overflow to divert 

floatable debris and solids to the preliminary treatment building; 

2. Replace mechanical bar screens in the preliminary treatment building; 

3. Upgrade aeration systems in Aeration Tanks No.1 and No. 2, reactivate 

Aeration Tank No. 2, replace existing 600 hp aeration blower. 

 

 



Adirondack Gateway Council  Sewer Infrastructure Assessment 
 

1626.001/10.14 -44- Barton & Loguidice, D.P.C  

According to the Facility, the City will be receiving bids on the Phase 1 work listed 

above in summer 2014.  

 

Phase 2 of the LTCP recommended the following improvements to the WWTP: 

 

 1. Add two additional primary settling tanks, primary sludge pump stations, 

piping and associated equipment and appurtenances; 

 

Phase 1 and 2 improvements were projected to increase the capacity of the WWTP to 

12 MGD ADF and 18 MGD peak sustained 6-hour flow. The projected future ADF and 

PHF to the WWTP for conveyance and collection scenario 1 are estimated to be 

approximately 6.47 and 17.96 MGD, respectively. Table 20 summarizes the projected 

flows as future capacity requirements for the WWTP. A new flow regulator is proposed 

which will limit the flow to the plant to 18 MGD. Based on the flow and loading 

projections completed in this study, the future capacity expansion recommended in the 

LTCP will be sufficient to provide for average and peak conditions at the WWTP.  

 

Preliminary analysis of satellite imagery from Google Earth®, meetings with the City and 

previous site visits reveals that space is available for expansion of the primary settling 

tanks as described above in the area immediately to the west of the existing primary 

clarifiers. Further investigation is required in design to determine the extent to which 

existing underground piping and structures may need to be rerouted to accommodate 

the new treatment process tankage and equipment.  

 

Phase 3 of the LTCP includes the construction of a 300,000 gallon CSO storage tank at 

the WWTP to capture additional CSO events for treatment prior to discharge to the 

Hudson River. Other improvements identified in the LTCP include the use of green 

infrastructure to reduce or retain stormwater to mitigate CSO’s. These include the use of 

porous pavement, urban parks/green spaces, green roofs, bioretention swales and 



Adirondack Gateway Council  Sewer Infrastructure Assessment 
 

1626.001/10.14 -45- Barton & Loguidice, D.P.C  

water conservation. These technologies may be implemented alone, or as part of a 

larger project to improve positioning for competitive funding programs.  

 

In addition to the improvements recommended above, the Glens Falls WWTP should 

consider implementing a program to periodically update its CSS model to evaluate the 

impacts to the collection and treatment systems of new connections, monitor progress 

of repairs and to plan future improvements.  

 

4.3 WCSD#2 CSO LTCP Analysis, Feasibility of Treatment and Conveyance Capacity 

Expansion and Recommended Improvements 

 

4.3.1 WCSD#2 – Collection and Conveyance  

A hydraulic capacity analysis of the Trunk Sewer was completed to evaluate the effects 

of future flows. This analysis is included as Appendix 2. The trunk sewer starts in the 

Village of Hudson Falls and flows south through the Town of Fort Edward to the 

WCSD#2 WWTP in the Village of Fort Edward. One section of the trunk sewer was 

identified with a rated capacity less than the projected future PHF. This section is 

located in the Village of Hudson Falls from Manhole 18-7 to 18-4. As this section of 

sewer is the furthest upstream reach of the Trunk Sewer it is unlikely to experience 

flows greater than its maximum capacity of 3.93 MGD. The majority of flows conveyed 

by the trunk sewer enter at points downstream of the pipe with the limiting capacity of 

3.93 MGD. 

 

The WCSD#2 CSO LTCP recommended a phased approach to improving CSO 

capture and overall collection and treatment capacity for the WCSD#2 sewer 

system. Phase 1 improvements to the collection and conveyance system 

included the following: 

 

1. CCTV cleaning and inspection of sewers; 



Adirondack Gateway Council  Sewer Infrastructure Assessment 
 

1626.001/10.14 -46- Barton & Loguidice, D.P.C  

2. Separation of sewers along the Main Interceptor Sewer in the Village of Fort 

Edward (previously completed); 

3. Purchase of a new digital video track camera and vehicle for sewer 

inspections for planning of cleaning and maintenance work; 

4. Installation of backwater control gate on the outfall pipe for CSO 003 to 

prevent inflow from Bond Creek; 

5. Rehabilitation of the Feeder Canal trunk sewer (completed Spring 2014); 

6. Redirection of the North Burgoyne Pump Station Forcemain to the interceptor 

sewer in Main Street (to be completed in 2015 construction season); and 

7. SCADA monitoring and basic operations improvements for five pump stations 

and regulators at the Hudson Falls and Notre Dame Pump Stations. 

 

Phase 2 of the LTCP improvements to the collection and conveyance systems includes 

the following additional improvements: 

 

1. Separation of sewers along the Main Interceptor Sewer in the Village of 

Hudson Falls; 

2. Rehabilitation of the Catherine Street and River Road sewers;  

3. Installation of 11,000-feet of storm sewer to separate stormwater from the CSS 

(Elm St., Coleman Ave., William St., and John St., and North St.); 

4. Upgrade of the Notre Dame Pump Station; 

5. Rehabilitation of the Hudson Falls Pump Station; and 

6. Divert River Street Trunk Sewer from the Hudson Falls Pump Station, 

construct new pump station and forcemain. 

 
 
4.3.2   WCSD#2 – WWTP  

Using the flow and loading projections developed in Section 3 and recommendations 

from the respective LTCP’s, the future capacity requirements of the WWTP was 

evaluated. The LTCP recommended a phased approach to improve CSO capture and 

increase capacity for future expansion.  



Adirondack Gateway Council  Sewer Infrastructure Assessment 
 

1626.001/10.14 -47- Barton & Loguidice, D.P.C  

The projected future ADF and PHF to the WWTP for conveyance and collection 

scenario 1 are estimated to be approximately 2.02 and 4.41MGD, respectively. The 

facility is currently permitted to treat up to 2.5 MGD average daily flow. Per the 

NYSDEC, based on the flow and loading projections completed in this study, the future 

capacity expansion recommended in the LTCP will be sufficient to provide for treatment 

of average and peak flows at the WWTP. Table 21 summarizes the future capacity 

requirements for each unit process at the WWTP. 

 

Phase 1 of the LTCP recommended the following improvements to the WWTP: 

 

1. Aeration process improvements (including new aeration blowers, new aeration 

piping and fine bubble aeration diffusers, installation of bio-selectors at influent 

end of aeration tank and reconfiguration of tanks to allow for step-feed, plug 

flow or complete mix operation); 

2. Energy Management and Instrumentation Upgrades; 

 

The improvements listed above are included in the current Wendel Energy project at the 

WWTP, scheduled for completion in 2015. While a plant wide supervisory control and 

data acquisition (SCADA) system is described and recommended in the LTCP, a 

smaller scale of instrumentation and SCADA implementation is being completed in the 

current Wendel Energy project.  

 

The LTCP indicates complete replacement of the influent pump station and preliminary 

treatment systems to achieve a future peak hourly flow capacity of 13 MGD. However, 

the facility has indicated that this flow value is erroneous and that influent pumping and 

preliminary treatment capacity should be 8 MGD, which more closely correlated to the 

projected future peak flow. It is anticipated that the existing preliminary treatment 

building may be retrofitted to increase hydraulic capacity to 8 MGD.  

 



Adirondack Gateway Council  Sewer Infrastructure Assessment 
 

1626.001/10.14 -48- Barton & Loguidice, D.P.C  

Additional improvements identified in the LTCP, through this desktop evaluation and 

through discussions with WWTP personnel include the following:  

 

1. Replace/rehabilitate existing influent screw pumps and controls; 

2. Regrout existing screw pump troughs;  

3. Replace existing influent mechanical screen; 

4. Install new vortex grit removal system; 

5. Retrofit existing preliminary treatment building; 

6. Install third primary settling tank, primary sludge pump and associated piping 

and appurtenances; 

7. Install new secondary treatment bypass structure downstream of the primary 

settling tanks; 

8. Upgrade and replace secondary clarifier mechanicals (hydraulic flocculation 

feedwell, spiral scrapers, density current baffles, tangential skimmer arms, 

sludge draw off rings, drives, bearings, etc.); 

9. Install third secondary clarifier; 

10. Install solar covers on secondary clarifier effluent launders; and 

11. Complete study for a regional sludge handling facility under the Department 

of State funding. Village of South Glens Falls Recommended Improvements; 

12. Solids thickening and dewatering system (replace existing rotary drum 

thickeners and 2-stage belt presses with 3-stage belt presses containing 

internal gravity belt thickeners).  

 

Item 12 is included in the current Wendel Energy project at the WWTP, scheduled for 

completion in 2015. 

 

 

 

 



Adirondack Gateway Council  Sewer Infrastructure Assessment 
 

1626.001/10.14 -49- Barton & Loguidice, D.P.C  

4.4  Village of South Glens Falls Feasibility of Treatment and Conveyance Capacity 

Expansion  

 

With a projected average daily flow of 0.38 MGD and a peaking factor of 3.3, the station 

has a peak hourly flow of 1.14 MGD and a utilization of 101%. For the capacity 

calculations, see the (V) South Glens Falls Pump Station Evaluation in Appendix 1. 

Recommended improvements are described in Section 5.  

  



Adirondack Gateway Council  Sewer Infrastructure Assessment 
 

1626.001/10.14 -50- Barton & Loguidice, D.P.C  

5.0 Summary of Proposed Collection System Improvements  
5.1 Wastewater Collection 

Projected flows and loads for each stakeholder communities proposed developments 

were used to determine preliminary sizing and locations of future infrastructure needs. 

Below are summaries of the conceptual infrastructure needs determined as a result of 

this study. Opinions of probable cost for the recommended improvements are discussed 

in Section 6.0.  

 

5.1.1 City of Glens Falls 

Although no additional new infrastructure needs were identified based on the future 

growth and development within this study several recommendations for the Cities 

collection system are listed within the Combined Sewer Overflow Long Term Control 

Plan, January 2013, by CDM (GF CSO LTCP). The recommendations are as follows: 

 

· Develop asset management plan for long term O&M 

· Complete GIS mapping of entire collection system 

· Perform collection system cleaning and rehabilitation plan 

 

The City is currently engaged in various stages of implementation of the above listed 

recommendations in accordance with the compliance schedule outlined in the LTCP.  

 

5.1.2 Village of South Glens Falls 

Although proposed developments were identified within the Village of South Glens Falls, 

no new sewer needs were identified. However, with additional projected flows directed 

towards the Village to be conveyed to the GFWWTP, the main pump station may need 

to be expanded to increase its hydraulic capacity as the peak flow reaches the peak 

flow design of the station. Additional improvement opportunities identified at the pump 

station were to increase reliability of the station by ensuring capacity with the largest 

pump out of service and by installing a backup generator for emergencies. 

 



Adirondack Gateway Council  Sewer Infrastructure Assessment 
 

1626.001/10.14 -51- Barton & Loguidice, D.P.C  

5.1.3 Town of Queensbury 

Of the proposed developments within the Town of Queensbury only the Main Street/ 

Corinth Road corridor and the industrial park along the Hudson River appear to require 

new infrastructure. The commercial and industrial developments proposed along Main 

Street and extending to Corinth Road require additional sewer infrastructure. The 

required infrastructure would be tied into the existing sewer which extends just west of 

Interstate 87 on Corinth Road. A pump station would need to be added in this area by 

the intersection with Carey Road. A review of the profiles along these two proposed 

sewer routes indicates that these two sewers may be gravity. The industrial park along 

the Hudson River will also require additional infrastructure to convey projected flows to 

the GFWWTP. Review of the preliminary sewer route profile indicates that this routing 

may need to be a combination of gravity and force main sewers with a pump station. It 

is anticipated that sewer metering will be required for conveyance to the WWTP. Costs 

of metering are incorporated into the cost estimate presented later in this report.  

 

Locations of the identified sewer needs can be found on Figure 11A – Overall Sewer 

Infrastructure Conveyance and Collection Map for Glens Falls WWTP.  

 

5.1.4 Town of Kingsbury 

Sewer needs for the proposed improvements within the Town of Kingsbury are 

significant. Flows from the Town of Kingsbury can be sent to either WWTP. Sewers to 

service the proposed developments immediately adjacent to the Village of Hudson 

Falls, area K2, are located along roadways which would service the largest areas 

possible. Infrastructure required to convey sewage to the WCSD#2 WWTP would be 

surrounded by the parcels which it is proposed to serve. Some of the larger sewers 

identified would be located along Dix Avenue, Route 4, Route 35 and Dean Road. 

Infrastructure required to convey flows to the Glens Falls WWTP would require an 

approximately one mile long length of sewer which would only service parcels from 

Kingsbury only. With either scenario, flows from this area being sent to WCSD#2 or 

Glens Falls WWTP’s, the proposed sewer routing would a combination of gravity 



Adirondack Gateway Council  Sewer Infrastructure Assessment 
 

1626.001/10.14 -52- Barton & Loguidice, D.P.C  

sewers, force mains and pump stations. The proposed developments in the north-

western portion of the Town, area K1, would also require new infrastructure. Routing to 